Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
description of each process, starting with initial treatment and finishing with the
outfall/point of disposal. Use additional lines for individual discharge types if
necessary.

Questions or comments concerning this form may be directed to the Water Quality Division’s
Application Review and Processing Team by email at WQ-ARPTeam®@tceq.texas.gov or by
phone at (512) 239-4671.

TCEQ-20972 (11/08/2024) Page 4 of 7
Wastewater Individual Permit Application, Plain Language Template



Example 1: Industrial Wastewater TPDES Application (ENGLISH)

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable vepresentations of the permit application.

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr
Street, near the City of Austin, Travis County, Texas 78753.

This application is for a renewal to discharge 870,000,000 gallons per day of once through
cooling water, auxiliary cooling water, and also authorizes the following waste streams
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents”
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste,
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.

The discharge of once through cooling water via Outfall 001 and low-volume waste and
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil
and grease, total iron, total copper, and pH. Temperature is also expected from these
discharges. Additional potential pollutants are included in the Industrial Wastewater
Application Technical Report, Worksheet 2.0.

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water
and serves as an alternate source of boiler make-up water. Water from the Lake Starr
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to
prevent biofouling and sodium bromide as a chlorine enhancer to impreve efficacy and then
passed through condensers and auxiliary equipment on a once-through basis to cool
equipment and condense exhaust steam.

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater,
blowdown, and backwash water from the service water filter, clarifier, and sand filter are
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No.
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is
generally disposed of off-site.

TCEQ-20972 (11/08/2024) Page 5 of 7
Wastewater Individual Permit Application, Plain Language Template



Example 2: Domestic Wastewater TPDES Renewal application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations
of the permit application.

The City of Texas (CNO0O0O000000) operates the City of Texas wastewater treatment plant
(RNO0OO000000), an activated sludge process plant operated in the complete mix mode. The
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas

71234.

This application is for a renewal to discharge at an annual average flow of 1,200,000 gallons
per day of treated domestic wastewater via Outfalls 001 and 002.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD;), total suspended solids (TSS), ammonia nitrogen (NH,-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the
permit application package. Domestic wastewater is treated by an activated sludge process
plant and the treatment units include a bar screen, a grit chamber, aeration basins, final
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a dechlorination
chamber.

Example 3: Domestic Wastewater TPDES New Application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations
of the permit application.

The City of Texas (CNO0O0O000000) proposes to operate the City of Texas wastewater treatment
plant (RNO0O0000000), an activated sludge process plant operated in the extended aeration
mode. The facility will be located at 123 Texas Street, in the City of More Texas, Texas
County, Texas 71234.

This application is for a new application to discharge at a daily average flow of 200,000
gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD;), total suspended solids (TSS), ammonia nitrogen (NH,-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package.
Domestic wastewater will be treated by an activated sludge process plant and the treatment
units will include a bar screen, a grit chamber, aeration basins, final clarifiers, sludge
digesters, a belt filter press, chlorine contact chambers and a dechlorination chamber.

Example 4: Domestic Wastewater TLAP Renewal application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations

TCEQ-20972 (11/08/2024) Page 6 of 7
Wastewater Individual Permit Application, Plain Language Template



of the permit application.

The City of Texas (CNOOOOO0O000) operates the City of Texas wastewater treatment plant
(RNO0OO000000), an activated sludge process plant operated in the complete mix mode. The
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas

71234.

This application is for a renewal to dispose a daily average flow not to exceed 76,500 gallons
per day of treated domestic wastewater via public access subsurface drip irrigation system
with a minimum area of 32 acres. This permit will not authorize a discharge of pollutants

into water in the state.

Land application of domestic wastewater from the facility are expected to contain five-day
biochemical oxygen demand (BOD;), total suspended solids (TSS), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7.
Pollutant Analysis of Treated Effluent in the permit application package. Domestic
wastewater is treated by an activated sludge process plant and the treatment units include a
bar screen, an equalization basin, an aeration basin, a final clarifier, an aerobic sludge
digester, tertiary filters, and a chlorine contact chamber. In addition, the facility includes a
temporary storage that equals to at least three days of the daily average flow.

TCEQ-20972 (11/08/2024) Page 7 of 7

Wastewater Individual Permit Application, Plain Language Template



Jv
~

e, TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

‘ DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

A. Existing/Interim I Phase
Design Flow (MGD): 1.8
2-Hr Peak Flow (MGD): 5.4

Estimated waste disposal start date: Click to enter text.

B. Interim II Phase
Design Flow (MGD): Click to_enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter text.

Estimated waste disposal start date: Click to enter text.

M

Final Phase

Design Flow (MGD): Click to enter text.

2-Hr Peak Flow (MGD): Click to enter text.

Estimated construction start date: Click to enter text.

Estimated waste disposal start date: Click o enter text.

D. Current Operating Phase
Provide the startup date of the facility: Existing Phase

j: Sect10n2 Tréétzlnent Process (Ins_tructions Page 42)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 67



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

Wastewater flows into an on-site lift station where it is lifted to the headworks for screening and
grit removal. The influent is then split at a flow splitter box with portions going to three parallel
extended aeration activated sludge basin units. Mixed liquor from the aeration basins then flow to
final circular center feed/ peripheral weir clarifiers for settling where sludge is removed and
returned to the head of the aeration process. Clarified effluent flows to a chlorine contact chamber
for disinfection followed by sodium thiosulfate injection for de-chlorination. The effluent flows
then are discharged into an unnamed ditch flowing into the Arroyo Colorado (Segment 2202).
Waste activated sludge is gravity fed to either the existing sludge drying beds or a mechanical
screw press where it is dewatered and ultimately disposed at a local landfill.

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L x W x D)
Plant Lift Station 1 18’ x 36’
Headworks Structure 1 80’x14’x 16’
Aeration Basins 3 110°x 55’ x 15’
Clarifiers 3 (2)54Dx12.5 & (1) 70D x 12.5
RAS/WAS Pump Stations 1 26°x12°x 18’
Sludge/Grit/Grease Drying 8 20’ x 45 x 2.5
Beds

Mechanical Dewatering 1

Area

Chlorine Contact Basin 1 30'x 40’ x 6’
De-Chlorination Contact 1 54°x4’x6’
Basin

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.

Attachment: Process Flow Diagram

Sectlon 3. Site Information and Drawing (Instructions Page 43)
Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.

e Latitude: 26.147628

¢ Longitude: 98.051751
Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.

e Latitude: Click to enter text.

o Longitude: Click 10 enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 67




Provide a site drawing for the facility that shows the following:
o The boundaries of the treatment facility;
e The boundaries of the area served by the treatment facility;

o 1f land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

e If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: Click 10 enter text
Provide the name and a description of the area served by the treatment facility.

City of Donna

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and

examples.

Coliection System Information

Collection System Name | Owner Name Owner Type Population Served
City of Donna Collection | City of Donna Publicly Owned 16,774
System

Choose an item.

Choose an item.

Choose an item.

| Sectlon 4. 'Unbililt Phases (Instructions Page 44)

Is the application for a renewal of a permit that contains an unbuilt phase or phases?

0 Yes X No

If ves, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

O Yes O No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may resuit in the Executive Director
recommending denial of the unbuilt phase or phases.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 67



Click to enter text.

'Section 5. Closure Plans (Instructions Pégé 44)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

O Yes No
If yes, was a closure plan submitted to the TCEQ?

O Yes [ No
If yes, provide a brief description of the closure and the date of plan approval.

Click to enter text.

‘Section 6. Permit Specific Requirements (Instructions Page 44)
For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.

A. Summary transmittal
Have plans and specifications been approved for the existing facilities and each proposed
phase?
0 Yes No
If yes, provide the date(s) of approval for each phase: Click to enter text.

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

TCEQ-16054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 67



B. Buffer zones
Have the buffer zone requirements been met?
Yes [0 No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

City continues to work to secure legal restrictions in buffer zones not owned by the city.

C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

0 Yes X No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

Click fo enter text.

D. Grit and grease treatiment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

0 Yes X No
If No, stop here and continue with Subsection E. Stormwater Management.

2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 67



works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

Click 1o enter text.

3. Grit disposal
Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?
O Yes I No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

Describe the method of grit disposal.

Click to enter text.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Click to enter text.

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
X Yes O No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 67




0 Yes X No
If no to both of the above, then skip to Subsection F, Other Wastes Received.

2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

O Yes X No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO5 Click to enfer text, or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR0500007
O Yes No

3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXRO50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

0 Yes No
If yes, please explain below then proceed to Subsection F, Other Wastes Received:

CHek to enter text.

4. Existing coverage in individual permit
Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?
O Yes No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Gther Wastes
Received.

Click to enter text,

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

0 Yes X No
If yes, explain below then skip to Subsection F. Other Wastes Received.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 67



Click 1o enter text.

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

O Yes X No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you
intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

Click to enter text.

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?

3 Yes X No

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
Click to enter text,

~______G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 67



O Yes X No
I yes, attach sewage sludge solids management plan. See Example 5 of instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs concentration of the sludge, and the design BODs concentration
of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

Click to enter text.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
0 Yes X No
If yes, does the facility have a Type V processing unit?
0 Yes O No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes O No

If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the
design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

Click to enter text,

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA ov
as discharged by IUs listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

0 Yes X No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page S of 67



other physical characteristic of the waste. Also note if this information has or has not
changed since the last permit action.

Click 1o enter text.

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page

, _49) L
Is the facility in operation?
K Yes O No

If no, this section is not applicable. Proceed to Section 8.

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

Tabliel.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant ézsfge ?gﬁc. ?:ﬁ%i;es ;Sl%?}fg N %iﬁ%ime
CBODs, mg/1 8.20 NA 1 gci(t)én PO %50/5 z‘(m
Total Suspended Solids, mg/1 | 2.4 NA 1 SCi(t)én po %50/5 Zm
Ammonia Nitrogen, mg/! 4.02 NA 1 ;(t)én po %50/5 im
Nitrate Nitrogen, mg/1 3.225 NA 1 gi(t)fl PO %50/5 im
Total Kjeldahl Nitrogen, mg/1 | 6.72 NA 1 ;?2] po %50/5 im
Sulfate, mg/1 550 [NA |1 site | 10:00 am
Chloride, mg/1 409 NA 1 gi(t);n P %:50% Zm
Total Phosphorus, mg/1 3.64 NA 1 ;?én po %50/5 Sém
pH, standard units 7.69 NA 1 Grab 8/0108 gfns

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 67



6/04/25

Dissolved Oxygen*, mg/1 8.62 NA 1 Grab 9-45 am
. . 6/4/25
Chlorine Residual, mg/1 0.03 NA 1 Grab 9:45 am
. 6/4/25
E.coli (CFU/100ml) freshwater | <1.0 NA 1 Grab 10:00 am
Entercocci (CFU/100ml) NA NA NA NA NA
saltwater
. . Compo | 6/5/25
Total Dissolved Solids, mg/1 1510 NA 1 site 10:00 am
Electrical Conductivity, Compo | 6/5/25
pmohs/cm, T 2320 NA 1 site 10:00 am
. 6/4/25
0Oil & Grease, mg/1 <4.75 NA 1 Grab 9:45 am
. . Compo | 6/5/25
Alkalinity (CaCO,)*, mg/1 80.8 NA 1 site 10:00 am
*TPDES permits only
1TLAP permits only
Tablel.0{3) - Poliutant Analysis for Water Treatment Facilities
Average |Max No. of Sample |Sample
Pollutant Conc. Conc. |Samples |Type |Date/Time

Total Suspended Solids, mg/1
Total Dissolved Solids, mg/1
pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Facility Operator (Instructions Page 49)

Facility Operator Name: Javier F. Cavazos, Jr.
Facility Operator's License Classification and Level: B/WASETWATER TREATMENT OPERATOR
Facility Operator's License Number: WWo0036814

‘Section 9. _Sludge and Biosolids Management and Disposal = . . .

(Instructions Page 50)

A. WWTP’s Sewage Sludge or Biosolids Management Facility Type
Check all that apply. See instructions for guidance
Design flow>= 1 MGD
X Serves >= 10,000 people
O Class I Sludge Management Facility (per 40 CFR § 503.9)

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 67



o oo o

Biosolids generator
Biosolids end user - land application (onsite)
Biosolids end user - surface disposal (onsite)

Biosolids end user - incinerator (onsite)

B. WWTP’s Sewage Sludge or Biosolids Treatment Process
Check all that apply. See instructions for guidance.

O
O
|
O
O
(]
O
O
O
]
O
O
O
O
0
X

Aerobic Digestion

Air Drying (or sludge drying beds)

Lower Temperature Composting

Lime Stabilization

Higher Temperature Composting

Heat Drying

Thermophilic Aerobic Digestion

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Preliminary Operation (e.g. grinding, de-gritting, blending)
Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)
Sludge Lagoon

Temporary Storage (< 2 years)

Long Term Storage (>= 2 years)

Methane or Biogas Recovery

Other Treatment Process: Mechanical Dewatering

C. Sewage Sludge or Biosolids Management

Provide information on the intended sewage sludge or biosolids management practice. Do
not enter every management practice that you want authorized in the permit, as the
permit will authorize all sewage sludge or biosolids management practices listed in the
instructions. Rather indicate the management practice the facility plans to use.

Bioselids Management

Handler or Pathogen Vector
Management Bulk or Bag Amgunt (dry . Attraction
p . Preparer . . Reduction .
ractice Tvpe Container metric tons) Ovptions Reduction
Yp p Option
Disposal in On-Site Bulk N/A: Disposal |N/A: Disposal
Landfill Owner or in Landfill in Landfill
Operator

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 12 of 67




Vector

Management IPiraeml]fe}‘ror Bulk or Bag |Amount (dry ll;itcil:;)égf?gn Attraction
Practice T pe Container metric tons) Options Reduction
YpP P Option
Disposal in Off-site Bulk N/A: Disposal |N/A: Disposal
Landfill Third-Party in Landfill in Landfill
Handler or
Preparer
Choose an Choose an Choose an Choose an Choose an
itemn. itemn. item. item. iterm.

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): Click 1o enter text.

D. Disposal site
Disposal site name: Edinburg Regional Disposal Facility
TCEQ permit or registration number: 956C
County where disposal site is located: Hidalgo

E. Transportation method
Method of transportation (truck, train, pipe, other): Truck
Name of the hauler: City of Donna Solid Waste Department/Denali
Hauler registration number: 26769/
Sludge is transported as a:
Liquid O

semi-liquid OJ semi-solid OO0 solid X

Section 10. Peumt Authorization for Sewage Sludge Dlsposal

(Instructions Page 52)

A. Beneficial use authorization

Does the existing permit include authorization for land application of biosolids for
beneficial use?

O Yes X No

If yes, are you requesting to continue this authorization to land apply biosolids for
beneficial use?

O Yes I No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
{TCEQG Form No. 10451) attached to this permit application (see the instructions for
details)?

0O Yes O No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 67




Sludge Composting 0 Yes K No
Marketing and Distribution of Biosolids O Yes X No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons O Yes X No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

0 Yes O No

 Section 11. Sewage Sludge Lagoons (Instructions Page 53) -
Does this facility include sewage sludge lagoons?

O Yes No
If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

¢ Original General Highway (County) Map:
Attachment: Click to enter text.

e USDA Natural Resources Conservation Service Soil Map:
Attachment: Click to_enter text.

¢ Federal Emergency Management Map:
Attachment: Click to enter text.

e Site map:
Attachment: Click to enter text.
Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.
O Overlap a designated 100-year frequency flood plain

Soils with flooding classification

[0 Overlap an unstable area

O Wetlands

O Located less than 60 meters from a fault
[0 None of the above

Attachment: Click to enter text.

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 67



Click to enter text,

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in

addition to pollutant results in Section 7 of Technical Report 1.0.
Nitrate Nitrogen, mg/kg: Click to enter text.
Total Kjeldahl Nitrogen, mg/kg: Click 1o_enter text.